



CATAS S.p.A.
 Iscr. Reg. Imprese Udine
 nr. iscr. C.F. 01818850305
 Reg. Impr. UD 20663
 P. IVA : 01818850305
 C.Soc. € 1.003.650,00 i.v.

Sede: Via Antica, 24/3
 33048 S. Giovanni al Nat. UD
 Tel. 0432.747211 r.a.
 Fax 0432.747250
<http://www.catas.com>
 e-mail: lab@catas.com

Filiale:
 Via Braille, 5
 20851 Lissone MB
 Tel. 039.464567
 Fax 039.464565
 e-mail: lissone@catas.com

centro ricerche-sviluppo e laboratori prove
 settori legno-arredo, ambiente e alimenti

TEST REPORT

202209 / 3

Date received: 30/09/15

Date of test: 06/10/15

Date of issue: 08/10/15

EUREKA COLOUR S.R.L.
 VIALE EUROPA 32
 31010 SOLIGO (TV)
 ITALIA

Sample name: OAG471.20 Matt clear acrylic PU scratch resistant finish coat

**Floors and wood paneling of the walls. Determination of the chemical resistance
 EN 13442:2013**

Products	Starting temperature of the product (°C)	Application time	Rating	
			a	b
Distilled water	20	(24±1) h	5	5
Cleansing agent	20	(24±1) h	5	5
Acetone	20	(120±10) s	4	4
Ethanol (water solution 50%)	20	(24±1) h	5	5
Red wine	20	(24±1) h	5	5
Vinegar of red wine	20	(24±1) h	5	5
Olive oil	20	(24±1) h	5	5
Cow's milk	20	(24±1) h	5	5
Coffee	80	(24±1) h	5	5
Tea	80	(24±1) h	5	5
Ammonia (water solution 10%)	20	(8±1) h	5	5
Black ink	20	(24±1) h	2	2

Evaluation of results:

5 = no defect

4= slight halo or barely visible sign

3= slight sign visible from different direction

2= remarkable sign

1= injury of the surface or structural damage

Rating a= test performed using diffused light

Rating b= test performed using direct light on an observation cabin

The pdf document is validated by digital signature and time stamp in according with the code of digital administration (D. Lgs n° 82 and D.Lgs n° 159), deliberation of CNIPA 4/2005 of

February 2005, and agreement AdobeCinpa of February 2006.

Il Direttore
 Dott. Andrea Giavon

The sample name and, when relevant, its description, are given by the ordered, and CATAS does not assume responsibility on this matter. This test report related to the sample submitted for the test and no others. Additions, deletions or alterations are not allowed. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the ordered.